



भारत सरकार
Government of India
उपभोक्ता मामलें, डाण्ड रूँ नार्बनलक वलषटण मंत्रालय, उपभोक्ता मामलें वलषान
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs
राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)
NATIONAL TEST HOUSE (Western Region)
प्लॉट नं. एक-10, एन. वाई. डी. नौ., वरोल, अंधेरी (ई), मुंबई-400053
Plot No. F-10, M.I.D.C., Marel, Andheri(E), Mumbai-400093

परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(WR)/CH(P)/2019 /00168B	14/06/2019	1559112360888	1	2

जिसे जारी करना है Issued To	MONOPOL COLOURS INDIA PVT. LTD.
पता Address	N-42, Additional MIDC Patalganga, At Karade Khurd, Panvel, Raigad-410207
ग्राहक का सन्दर्भ सं एवं दिनांक Customer's Ref. No.	NIL Dated 28/05/2019
पंजिका सं एवं दिनांक Register No & Date	00168/NTH(WR)/CH(P)/31/05/2019
परीक्षण सामग्री का विवरण Description of Test Item	Armidure L 281 Silver (Coated on without blasted panel.)
परीक्षण सामग्री का पहचान Identification of Test Item	-
नमूना का विशिष्टि (यदि हों) Product Specification (if any)	-
नमूना प्राप्ति की तिथि Date of Receipt of the Test Item	29/05/2019
कार्य सम्पादन की तिथि Date(s) of Performance of Tests	From: 31/05/2019 TO: 14/06/2019
ब्यावहृत प्रणाली का पहचान Method(s) used for Test	On the lines of ASTM D 2485 (Method A)
नमूना प्रक्रिया जहाँ प्रासंगिक हों Sampling Procedure where relevant	As per standard procedure.



परीक्षण प्रमाण पत्र
TEST CERTIFICATE
(WEB VERSION)

परीक्षण प्रमाण पत्र सं. Test Certificate No	जारी होने की तिथि Date of Issue	कोड नं Code No	पृष्ठ Page	पृष्ठों की संख्या No of Pages
NTH(WR)/CH(P)/2019 /00168B	14/06/2019	1559112360888	2	2

Sl.No	Test Name	Test Result	Limit
-------	-----------	-------------	-------

1	Temperature Resistance, at 450 deg C. for 4 hrs.30 minute and 1 hour quenching in water at RT.	No deformation is observed on the surface of the coating.	-
---	--	---	---

टिप्पणी
Note
NA
कैफियत
Remarks
-